
State Pollutant Discharge Elimination System   
(SPDES) DISCHARGE PERMIT   

SIC 
Code: 

4952 NAICS Code: 221320 SPDES Number: NY0021903 

Discharge Class (CL): 05 DEC Number: 
7-0501-
00003/00002 

Toxic Class (TX): T   Effective Date (EDP): 

Major-Sub Drainage 
Basin: 

07 - 06 Expiration Date (ExDP): 

Water Index Number: Ont. 66-12-43 Item No.: 898 - 035 Modification Dates 
(EDPM): 

- 
Compact Area: IJC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)   

PERMITTEE NAME AND ADDRESS 

Name: City of Auburn Attention: Seth Jensen, Director of Municipal 
[...]
Receiving Water Information .....................................................................................................11 

Impaired Waterbody Information............................................................................................13 

Critical Receiving Water Data & Mixing Zone ........................................................................13 

Permit Requirements ................................................................................................................14 

Whole Effluent Toxicity (WET) Testing ..................................................................................14 

Anti-backsliding .....................................................................................................................16 

Antidegradation .....................................................................................................................16 

Discharge Notification Act Requirements...............................................................................17 

Requirements for Combined Sewer Overflows (CSOs) .........................................................17 

Stormwater Pollution Prevention Requirements.....................................................................17 

Mercury .................................................................................................................................18 

Biennial Pollutant Scan..........................................................................................................18 

Industrial Pretreatment Program ...............................................................................................18 

Emerging Contaminant Monitoring ........................................................................................18 

Schedule of Compliance   .......................................................................................................19 

Schedule of Additional Submittals   ........................................................................................19 

Special Conditions.................................................................................................................19 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................20 

POLLUTANT SUMMARY TABLE..............................................................................................20 

Outfall 001.............................................................................................................................20 

OUTFALL 01A.......................................................................................................................32 

Appendix: Regulatory and Technical Basis of Permit Authorizations.........................................34 

Regulatory References..........................................................................................................34 

Outfall and Receiving Water Information ...............................................................................34 

Interstate Water Pollution Control Agencies ..........................................................................35 

Existing Effluent Quality.........................................................................................................35 

Permit Requirements.............................................................................................................35 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 3 OF 39 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Auburn Sewage Treatment Plant. The changes to the permit are summarized below: 

 Added Biennial Pollutant Scan requirement. 
 Added Stormwater Pollution Prevention Requirements section. 
 Added Schedule of Additional Submittals for several items. 
 Added Schedule of Compliance for ORF Reconstruction Project. 
 Changed latitude and longitude for facility location. 
 Consolidated PERMIT LIMITS, LEVELS AND MONITORING tables into 1 table. 
 Updated footnotes throughout permit. 
 Updated “Special Conditions – Operation of the Overflow Retention Facility” language. 
 Updated language for BMPs for CSOs, CSO Long-Term Control Plan (now Special 

Conditions: CSO Control Policy), and Mercury Minimization Program sections. 
 Removed Outfall 002, as this outfall is no longer permittable. 
 Removed Outfalls 05E, 07E, 17E, and 29E. 
 Removed any completed Schedule of Submittal items from 2017 Permit. 

  
Outfall 001 Changes: 

 Added 12-Month Rolling Average Limit of 6.5 ng/L for Mercury. 
 Added concentration reporting (ug/L) for Total Iron & Total Copper. 
 Added concentration reporting (ug/L) for all Action Levels: Zinc, Lead, Methylene Chloride, 

& Toluene. 
 Added Action Level of 10 ng/L for PFOS. 
 Added Monitoring requirements for 39 Emerging Contaminants. 
 Changed disinfection season to May 1 – October 31. 
 Changed TRC limit from 0.1 mg/L to 0.030 mg/L. 
 Changed Ammonia reporting from “as NH3” to “as N.” 
 Changed WET testing frequency from monthly every five years to quarterly every five 

years. 
 Changed the chronic WET action level from 3.6 TUc to 2.6 TUc. 
 Revised CBOD5 loading, UOD loading, and TSS loading limitations to round to 2 

significant figures. 
 Removed requirement to report influent UOD & TKN data. 

  
Outfall 01A Changes: 

 Removed CSO Overflow Retention Facility Prohibition language. 
 Removed "Flow (Retained Volume)" reporting. 
 Removed "Flow (Overflow Volume)" reporting. 
 Removed influent reporting for Fecal Coliform. 
 Renamed “Flow” reporting to “Flow (Discharged from Outfall)”. 
 Changed disinfection season to May 1 – October 31. 
 Changed effluent type to “Monthly Total” for “Flow (Discharged from Outfall)”. 
 Changed effluent type to “Monthly Total” for “Flow (Pumped Back Volume)”. 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 4 OF 39 

including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
7/1/2017 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 6/30/2022. The 2017 
permit, along with all subsequent modifications, has formed the basis of this permit. 

    
6/30/2022 The current permit was allowed to stay in effect pursuant to SAPA1 issued on 

11/8/2021 bevause the permittee submitted a timely and sufficient renewal 
application. 

4/2/2024   DEC issued a Request for Information (RFI) to modify and renew the SPDES 
permit due to the facility’s EBPS score2 . At the time of the RFI, the facility had an 
EBPS score of 210 and ranking of 95.   

6/27/2024   The City of Auburn submitted a NY-2A permit application.   

7/19/2024   DEC issued a Notice of Incomplete Application (NOIA). 

8/30/2024   The City of Auburn submitted a revised NY-2A permit application.   

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 
users, with effluent consisting of treated combined sewage. The facility discharges treated 
sewage to surface water through primary Outfall 001. The collection system consists of both 
separate and combined sewers. 

The current 12 MGD treatment plant process consists of: 
 Preliminary Treatment: Manually Cleaned Trash-Rack, Mechanical Bar Screen, Aerated 

Grit Chamber. 
 Primary Treatment: Primary Settling Tanks 
 Secondary Treatment: Activated Sludge, Final Clarification (Settling Tanks), Post-

Aeration Unit 
 Disinfection: UV Disinfection. 

Sludge is pumped into a gravity-thickener unit, then guided to a belt-press for dewatering, and 
finally disposed of by off-site landfilling.   

The facility discharges treated sewage through the primary outfall (Outfall 001), which is a 42” 
diameter pipe located at the bank of the Owasco Lake Outlet, approximately 2.0 ft below the water 
surface. 

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 5 OF 39 

The City is authorized to discharge from combined sewer overflow outfalls (listed in the first Table 
of the Receiving Water Information section) during wet weather. Under conditions specified in the 
permit (See Special Conditions), flows in excess of the STP capacity are directed, following 
screening at the STP headworks, to the Overflow Retention Facility (ORF) where flows receive 
settling and chemical disinfection before discharging via Outfall 01A. The ORF is also located 
along the bank of the Owasco Lake Outlet with a pipe diameter of 48” located approximately 2.0 
ft below the water surface. 

In addition to the ORF, excess wet weather flow from interceptor sewers may be routed to 
constructed high-rate CSO treatment facilities for discharge from Outfalls 005, 007, 017, and 
029A. The high-rate CSO treatment facilities consist of swirl concentrators that use centrifugation 
technology for the reduction of floatables and settleable solids, followed by disinfection of 
supernatant flows prior to discharge. Each high-rate CSO facility is equipped with an engineered 
emergency bypass, previously permitted as Outfalls 005E, 007E, 017E, and 029E. While these 
structures still exist and are maintained, they are considered internal Outfalls, as such they will 
no longer be permitted as CSO Outfalls. 

The high rate treatment facilities provide relief from overflows from the design storm event, plus 
capture and conveyance of flows over the threshold storm flow. The installation of these CSO 
treatment facilities under the 1989 Order on Consent (R7-0382-89-05) satisfied the USEPA CSO 
Control Policy and the Department’s CSO Control Strategy. A subsequent environmental review 
resulted in a City agreement with the Cayuga County Health Department for additional treatment 
of overflows representing the difference between the 6-month, 6-hour and one-year storm. 

Under the 2017 permit, discharge from the Storage and Release facility (S&RF) from Outfall 002 
was permitted during wet weather events. Historically, the S&RF received combined storm and 
sanitary flows however, in accordance with the 2020 CSO Engineering Study Report, all flow 
upstream of the S&RF have been separated. Therefore, in accordance with Department practice, 
the S&RF has been reclassified as a Type II Sanitary Sewer Overflow (SSO) and discharge from 
Outfall 002 can no longer be permitted. As such, Outfall 002 will be removed from the permit. 

The facility is currently under construction for the following upgrades/improvements: 
 Replace the Primary Scum mechanisms. 
 Rehab the Gravity Thickener and four (4) final clarifiers. 
 Construct three (3) anaerobic digesters. 
 Replace one (1) belt dewatering press. 
 Install a belt sludge dryer. 
 Replace four (4) aeration blowers, four (4) aeration basin pipe systems and diffusers. 

The facility is also planning to construct a new onsite Overflow Retention Facility to discharge 
from the existing Outfall 01A, replacing the exisiting aging infrastructure.   

The facility accepts wastewater from the following municipalities: 
Municipality POSS # or SPDES # Collection System 

City of Auburn NY0021903 Combined 
Town of Fleming NYS700073 Separate 
Town of Owasco NYS700002 Separate 
Town of Sennett NYS700003 Separate 
Town of Aurelius NYS700001 Separate 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 6 OF 39 

The facility accepts wastewater from the following significant industrial users (SIUs): 

Significant Industrial User (SIU) SIC Code 
Categorical Reference 

(if applicable to 40 CFR) 
City of Auburn Landfill 4953 Part 437 
Brewer Road Landfill 4953 N/A 

Casella Waste Services of Ontario, Inc. 4953 N/A 
Cayuga Milk Ingredients, LLC 2023 Part 405 

D&W Diesel, Inc. 7538 N/A 
EM-Com, Inc. 3672 N/A 

Finger Lakes Fish, LLC 0273 N/A 
General Electric Company/Powerex 3629 N/A 

Grober Nutrition, LLC 2048 N/A 
Hammond & Irving, Inc. 3312 N/A 

Meier’s Creek Brewing Company 2082 N/A 
Nucor Steel Auburn 3312 Part 420 

Onco Fermentations Inc. 2082 N/A 
Owens-Brockway Glass Container, Inc. 3221 Part 426.86 

Page Transportation 4213 N/A 
Pollution Abatement Services (PAS) 4953 N/A 

Prison City Farm House, LLC 2082 N/A 
Xylem Water Systems USA, LLC 3479 Part 433.17 

Since the last full technical review, the City no longer accepts waste from “BCS Access Systems,” 
formerly known as “ZF TRW Automotive Electronics,” after the facility closed down in July 2021 
and their permit expired on 11/30/22. Additionally, the Town of Camillus’ Landfill (SIC 4953, Part 
437) does not use the Auburn POTW, and their permit expired on 9/10/22 and was not renewed. 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 7 OF 39 

Site Overview 

Aerial Photo of the City of Auburn STP Primary Outfalls 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 8 OF 39 

The City of Auburn’s Facilities & Contract Location Map 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 9 OF 39 

City of Auburn Sewer System Map 



  
Permittee: City of Auburn   Date: June 5, 2025   v.1.25 
Facility: Auburn Sewage Treatment Plant   Permit Writer: Dana Peters 
SPDES Number: NY0021903   Water Quality Reviewer: Dana Peters 
USEPA Major/Class 05 Municipal     Full Technical Review 

PAGE 10 OF 39 

The City of Auburn’s Water Pollution Control Plant Schematic 

Enforcement History 
At the time of this review, the City of Auburn is not currently operating under any Order of Consent 
nor was the City issued any Notice of Violation (NOV) that would affect the development of this 
permit. 

However, it is important to note that the City’s current LTCP requirement is a result of a 1989 
Order on Consent. After the City completed all required work in 2005, they received a modified 
permit which lead to the City being released from the 1989 Consent Order in 2006. 

Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
